
1a19461.4   2025-04-14

Xact

Etac Xact
Spareparts list english

http://www.etac.com
http://www.etac.com


2

Index

Index Page

Seat frame 3
Back support frame 4
Upholstery 5
Push handles 6
Leg supports 7
Foot plates 8
Rear wheels 9
Handrims 10
Tyres and inner tubes 11
Spoke guards 12
Brakes 13
Castors 14
Arm supports, mudguards 15
Anti-tips 16
Rear axle attachments 17
Attendant brake 18
One-arm drive 19
Widening kit 20
Crutch and cane holder 21
Attachment positioning belt 22



3

Pos. Description Art. no.
1 End cap seat tube 51281
2 Bushing leg support 51273
3 Screw M4x14 K6S 10.9 Fe Zn8 P4 11724
4 Arm support attachment H48 cpl 28859
5 Screw M6x35 MC6S black 11533
6 Locking nut M6 Zn8/P4 DIN 985-6 12035
7 Cover rear part inside 83929

8

Wire back folding 35 cm 83501
Wire back folding 37,5 cm 83502
Wire back folding 40 cm 83503
Wire back folding 42,5 cm 83504
Wire back folding 45 cm 83505
Wire back folding 47,5 cm 83506
Wire back folding 50 cm 83507

9 Spring D13,5 L24 83500

Seat frame

1

5 7

62

3

8

11

10
4

9

Pos. Description Art. no.
10 Lock back folding 83923
11 Stop screw M5x5 SK6SS A2 11530

8-11

Wire kit 35 cm 249630
Wire kit 37,5 cm 249640
Wire kit 40 cm 249660
Wire kit 42,5 cm 249670
Wire kit 45 cm 249680
Wire kit 47,5 cm 249690
Wire kit 50 cm 249700



4

Pos. Description Art. no.
1 Seat depth kit short 24624
2 Seat depth kit std 24625

3

Back support frame 35 cm 24030-01
Back support frame 37,5 cm 24031-01
Back support frame 40 cm 24032-01
Back support frame 42,5 cm 24033-01
Back support frame 45 cm 24034-01
Back support frame 47,5 cm 24035-01
Back support frame 50 cm 24036-01

4 Cover back support ri 51287-1
5 Cover back support le 51287-2
6 Excenter back support 83291
7 Sleeve back angle 83918

Back support frame

1

4

9

11

13

14

10
15

2

7

3

5

6

12

16

8

Pos. Description Art. no.
8 Nut T-slot back 20028
9 Screw M6x16 MC6S 12.9 11253
10 Circlip M6 wavy FR DIN128A steel 2.1 zink plated 13113
11 Back rail Cr 3A mod 4 right 83013-1
12 Back rail Cr 3A mod 4 left 83013-2
13 Dust cover 1 with locking nut 84109
14 Dust cover 2 with locking nut 84110
15 Logo label Xact 72121
16 Screw M4x8 MRX sv. 4.8 pos 11441



5

Pos. Description Art. no.

1

Seat upholstery 35 cm 63362-60
Seat upholstery 37.5 cm 63363-60
Seat upholstery 40 cm 63364-60
Seat upholstery 42.5 cm 63365-60
Seat upholstery 45 cm 63366-60
Seat upholstery 47.5 cm 63367-60
Seat upholstery 50 cm 63368-60

2
Back support upholstery 3A adj 35-40 cm 62953-60
Back support upholstery 3A adj 42.5-50 cm 62954-60

Upholstery

1

2
3

Pos. Description Art. no.

3

Back support cover 2B/3A 35 cm airmesh 63204-68
Back support cover 2B/3A 37.5 cm airmesh 63205-68
Back support cover 2B/3A 40 cm airmesh 63206-68
Back support cover 2B/3A 42.5 cm airmesh 63207-68
Back support cover 2B/3A 45 cm airmesh 63208-68
Back support cover 2B/3A 47.5 cm airmesh 63209-68
Back support cover 2B/3A 50 cm airmesh 63210-68
Back support cover 3A 35 cm dark grey 62941-60
Back support cover 3A 37.5 cm dark grey 62942-60
Back support cover Cross 3A 40 cm dark grey 62943-60
Back support cover Cross 3A 42.5 cm dark grey 62944-60
Back support cover Cross 3A 45 cm dark grey 62945-60
Back support cover Cross 3A 47.5 cm dark grey 62946-60
Back support cover Cross 3A 50 cm dark grey 62947-60



6

Pos. Description Art. no.
1 Push handle active height adj cpl 28873
2 Push handle swing-away cpl 24066
3 Push handle fi xed 3A cpl 28875
4 Bow handle height adjustable 32,5 cm back 3A 35 cm cpl 27433-01

5

Bow handle angle adjustable 35 cm back 3A 37.5 cm cpl 27161
Bow handle angle adjustable 37.5 cm back 3A 40 cm cpl 27162
Bow handle angle adjustable 40 cm back 3A 42.5 cm cpl 27163
Bow handle angle adjustable 42.5 cm back 3A 45 cm cpl 27164
Bow handle angle adjustable 45 cm back 3A 47.5 cm cpl 27165
Bow handle angle adjustable 47.5 cm back 3A 50 cm cpl 27166

6 Attachment push handle cpl 28576

Push handles

1

6

2

3
45



7

Pos. Description Art. no.
1-7 Leg support active 28888
2 Lock foot support Crissy active 51158
3 End cap IKPK 50240
4 Screw M6x30 M6S 8.8 ZnNi esloc 11555
5 Wing nut M6 PA 6.6 black 80847
6 End cap leg support active 51286
7 Screw B8x16 FXS black 11401
8 Leg support narrow angle 25570-01
9 Leg support narrow angle short 25571-01
10 Leg support narrow angle short lockable 25572-01
11 Leg support narrow angle lockable 25573-01
12 Leg support elevating compl with calf support 26100
13 Leg support amputee Cross 25516-60

Leg supports

1

4

6

5

3

2

8 9 10 11

7

12

13



8

Pos. Description Art. no.
1 Screw M6x25 MC6S 8.8 zink plated 11033
2 Locking block foot support 20324
3 Locking nut M6 zink plated 12017
4 Spring foot support 80619
5 Screw K40x8 PT-KX Philips 11344
6 Attachment tube foot support short 25565
7 Attachment tube foot support std 25563

1-6

Foot support short 35 cm ri 25653-1
Foot support short 35 cm le 25653-2
Foot support short 37.5 cm ri 25654-1
Foot support short 37.5 cm le 25654-2
Foot support short 40 cm ri 25655-1
Foot support short 40 cm le 25655-2
Foot support short 42.5 cm ri 25656-1
Foot support short 42.5 cm le 25656-2
Foot support short 45 cm ri 25657-1
Foot support short 45 cm le 25657-2
Foot support short 47.5 cm ri 25738-1
Foot support short 47.5 cm le 25738-2
Foot support short 50 cm ri 25658-1
Foot support short 50 cm le 25658-2

Foot supports

2

1

8

4

7

1

5

3

6

Pos. Description Art. no.

1-5, 7

Foot support std 35 cm ri 25641-1
Foot support std 35 cm le 25641-2
Foot support std 37.5 cm ri 25642-1
Foot support std 37.5 cm le 25642-2
Foot support std 40 cm ri 25643-1
Foot support std 40 cm le 25643-2
Foot support std 42.5 cm ri 25644-1
Foot support std 42.5 cm le 25644-2
Foot support std 45 cm ri 25645-1
Foot support std 45 cm le 25645-2
Foot support std 47.5 ri 25736-1
Foot support std 47.5 le 25736-2
Foot support std 50 cm ri 25646-1
Foot support std 50 cm le 25646-2

8 Foot support solid cpl 35-37.5 25936
Foot support solid cpl 40-50 25937



9

Pos. Description Art. no.

1

Rear wheel 20 C6 hp al Speedlite excl axle 83908
Rear wheel 20 C6 hp ss Speedlite excl axle 83909
Rear wheel 20 C6 hp plastic Speedlite excl axle 83884
Rear wheel 20 C6 solid al excl axle 83885
Rear wheel 20 C6 solid ss excl axle 83910
Rear wheel 20 C6 solid plastic excl axle 83911
Rear wheel 22 C6 hp al Speedlite excl axle 83880
Rear wheel 22 C6 hp ss Speedlite excl axle 83906
Rear wheel 22 C6 hp plastic Speedlite excl axle 83881
Rear wheel 22 C6 solid al excl axle 83882
Rear wheel 22 C6 solid ss excl axle 83907
Rear wheel 22 C6 solid plastic excl axle 83883
Rear wheel 24 C6 hp al Speedlite excl axle 83873
Rear wheel 24 C6 hp ss Speedlite excl axle 83874
Rear wheel 24 C6 hp plastic Speedlite excl axle 83875
Rear wheel 24 C6 solid al excl axle 83876
Rear wheel 24 C6 solid ss excl axle 83877
Rear wheel 24 C6 solid plastic excl axle 83878

Rear wheel

Pos. Description Art. no.

2

Rear wheel 22 Maxx hp hard al Speedlite excl axle 28956
Rear wheel 22 Maxx hp plastic Speedlite excl axle 28957
Rear wheel 22 Maxx hp hard al Trailblazer R excl axle 24052-1
Rear wheel 22 Maxx hp hard al Trailblazer L excl axle 24052-2
Rear wheel 22 Maxx hp plastic Trailblazer R excl axle 24053-1
Rear wheel 22 Maxx hp plastic Trailblazer L excl axle 24053-2
Rear wheel 24 Maxx hp hard al Speedlite excl axle 28950
Rear wheel 24 Maxx hp plastic Speedlite excl axle 28951
Rear wheel 24 Maxx hp hard al Trailblazer R excl axle 28952-1
Rear wheel 24 Maxx hp hard al Trailblazer L excl axle 28952-2
Rear wheel 24 Maxx hp plastic Trailblazer R excl axle 28953-1
Rear wheel 24 Maxx hp plastic Trailblazer L excl axle 28953-2
Rear wheel 25 Maxx hp hard al Trailblazer R excl axle 28964-1
Rear wheel 25 Maxx hp hard al Trailblazer L excl axle 28964-2
Rear wheel 25 Maxx hp plastic Trailblazer R excl axle 28965-1
Rear wheel 25 Maxx hp plastic Trailblazer L excl axle 28965-2

3 QR-axle D12.7x99 83492

3

3

2

1



10

Pos. Description Art. no.
1 Handrim 20 al 6 rivet nut 83890

Handrim 22 al 6 rivet nut 83888
Handrim 24 al 6 rivet nut 83886
Handrim 22 hard al 6 rivet nut 83336
Handrim 24 hard al 6 rivet nut 83334
Handrim 25 hard al 6 rivet nut 83340
Handrim 20 ss 6 rivet nut 83891
Handrim 22 ss 6 rivet nut 83889
Handrim 24 ss 6 rivet nut 83887
Handrim 20 plastic 6 rivet nut 83339
Handrim 22 plastic 6 rivet nut 83338
Handrim 24 plastic 6 rivet nut 83335
Handrim 25 plastic 6 rivet nut 83341

2 Assembly kit handrim 6m 83892
Assembly kit handrim 6m plas. Plastic handrim C6 Max 24081

Handrims

1

2



11Tyre and inner tube (C6, Maxx)

Pos. Description Art. no.

1

Tyre 20x1 (25-451) Speedlite black 83897
Tyre 22x1 (25-501) Speedlite black 83898
Tyre 24x1 (25-540) Speedlite black 83899
Tyre 22x1 ((25-501) Trailblazer black 83350
Tyre 24x1 (25-540) Trailblazer black 83351
Tyre 25x1 (25-559) Trailblazer black 83900

2
Tyre 20x1 3/8 (37-451) solid black 83347
Tyre 22x1 3/8 (37-501) solid black 83348
Tyre 24x1 1/4 (32-540) solid black 83349

3

Inner tube 20x1 (25-451) high pressure 82199
Inner tube 22x1 (25-501) high pressure 80136
Inner tube 24x1 (25-540) high pressure 80560
Inner tube 25x1 (25-559) high pressure 83904

3

21



12Spoke guards

Pos. Description Art. no.

1 Assembly kit spoke guard, 6 pcs cable tie 26276

1-2
Spoke guard 20” cpl C6/Maxx 28934
Spoke guard 22” cpl C6/Maxx 28935
Spoke guard 24” cpl C6/Maxx 28936

2 1



13

Pos. Description Art. no.
1 Scissor brake ri cpl 28915-1
2 Scissor brake le cpl 28915-2

3
Brake knee lever red R cpl 28916-1
Brake knee lever black R cpl 28917-1

4
Brake knee lever red L cpl 28916-2
Brake knee lever black L cpl 28917-2

5
Plug for brake Cross angled handle red 51012
Plug for brake Cross angled handle black 50366

6
Single hand brake ri 28918-1
Single hand brake le 28918-2

Brakes

3

5

1

4

2

6



14

Pos. Description Art. no.
1 Screw M6 MC6S Zn8/P4 12.9 11408
2 Washer BRB 12.7 with chamfer 13032
3 Ball bearing 1/2” EE4 2RS 80224
4 Washer BRB 13,5x24x2 ZN8/P4 13031
5 pring washer D24xd13,5x1,2 13040
6 Locking nut axle front fork H=8 12037
7 Cover castor housing 51282
8 Screw M6x14 MC6LS SW5 Zn8/P4 11539
9 Front fork alu XS w axle 28923
10 Front fork alu S w axle 28924

Castors

1

16

6

5
4

2

12

13

14

15

17

10

9

11

7

8

Pos. Description Art. no.
11 Front fork alu S w axle +25 28925
12, 16-17 Castor 4 100x34 cpl 28919
13, 16-17 Castor 5 125x28 cpl 27299
14, 16-17 Castor 5 125x34 cpl 28921
15, 16-17 Castor 6 150x34 cpl 28922

16
Cover wheel axle 51284
Cover wheel axle 50 pcs 28966

17 Locking nut M6 Zn8/P4 DIN 985-6 12035

3



15

Pos. Description Art. no.
1, 3, 5-7 Arm supports active cpl ri 28855-1
2, 4, 5-7 Arm supports active cpl le 28855-2
3-7 Side guard active d adj cpl 28857
1 Arm support ri
2 Arm support le
3 Sideguard ri
4 Sideguard le
5 Attachment side guard
6 Screw M5x14 MF6S Zn8/P esloc
7 Locking nut stainless steel
8 Stop bar arm support

9
Mudguard S ri 51292-1
Mudguard M ri 51293-1
Mudguard L ri 51294-1

10
Mudguard S le 51292-2
Mudguard M le 51293-2
Mudguard L le 51294-2

Arm supports, mudguards, sideguards

Pos. Description Art. no.
11 Attachment mudguard 155 ri 24083-1
12 Attachment mudguard 155 le 24083-2
13 T-nut M5 offset 12079

6-9, 11, 13
Mudguard S profi le ri 155 cpl 24091-1
Mudguard M profi le ri 155 cpl 24092-1
Mudguard L profi le ri 155 cpl 24093-1

6-8, 10, 
12-13

Mudguard S profi le le 155 cpl 24091-2
Mudguard M profi le le 155 cpl 24092-2
Mudguard L profi le le 155 cpl 24093-2

14 Vertical profi le side guard
15 Spacer handrim short
3, 5-7, 14-15 Side guard active d adj R cpl 24592-1
4-7, 14-15 Side guard active d adj L cpl 24592-2

5

5

7

7

9

11

13

8

1

3

3

4

4
2

10

14

12

15

6

6



16

Pos. Description Art. no.

1, 3, 4

Anti-tip 1 ri cpl 24163-1
Anti-tip 2 ri cpl 24164-1
Anti-tip 3 ri cpl 24165-1
Anti-tip 4 ri cpl 24166-1

2, 3, 4

Anti-tip 1 le cpl 24163-2
Anti-tip 2 le cpl 24164-2
Anti-tip 3 le cpl 24165-2
Anti-tip 4 le cpl 24166-2

3 Anti-tip extension multi 51201
4 Screw M6x16 MC6S 12.9 11253

Anti-tip

1

4

2

3



17

Pos. Description Art. no.
1 Camberplug 2° cpl KI004356
2 Clip rear axle Ki Mobility KI111808
3 Rear axle attachment std cpl 24004
4 Rear axle attachment high cpl 24019

5

Rear axle incl labels W 35 24523
Rear axle incl labels W 37.5 24524
Rear axle incl labels W 40 24525
Rear axle incl labels W 42.5 24526
Rear axle incl labels W 45 24527
Rear axle incl labels W 47.5 24528
Rear axle incl labels W 50 24529

Rear axle attachment

4
2

1

5

3



18

Pos. Description Art. no.
1 Rear wheel 20” solid al 81337

Rear wheel 22” high pressure stainless st 81344
Rear wheel 22” high pressure al 81342
Rear wheel 22” solid plastic coated 81340
Rear wheel 22” solid stainless st 81341
Rear wheel 22” solid al 81339
Rear wheel 24” high pressure plastic coated 28625
Rear wheel 24” high pressure al 28626
Rear wheel 24” solid plastic coated 81347
Rear wheel 24” solid stainless st 81348
Rear wheel 24” solid al 81346

2 QR-axle 81325
3 Schnorr washer 13084

Attendant brake

8

9

45 3

6

7

2

1

10

Pos. Description Art. no.

4
Drum brake attendant brake kit ri 82822
Drum brake attendant brake kit le 82823

5 Attachment attendant brake 83974
6 Locking nut M6 12035
7 Washer 6,4x22x4 zink plated 13062
8 Screw M6x35 MC6S 11533
9 Screw M6x30 MC6S 11398
10 Push handle hrb Cross 100 mm 27625-01
3-10 Attendant brake kit cpl 24001



19

Pos. Description Art. no.
1 Assembly kit one arm drive std 24071

2

Cross bar one arm drive B35 24072
Cross bar one arm drive B37,5 24073
Cross bar one arm drive B40 24074
Cross bar one arm drive B42,5 24075
Cross bar one arm drive B45 24076
Cross bar one arm drive B47,5 24077
Cross bar one arm drive B50 24078

One arm drive

1

2

3

4

Pos. Description Art. no.

3

Telescopic shaft one arm drive 1 24171
Telescopic shaft one arm drive 2 24172
Telescopic shaft one arm drive 3 24173
Telescopic shaft one arm drive 4 24174
Telescopic shaft one arm drive 5 24175

4
Drive unit one arm drive 20 84101
Drive unit one arm drive 22 84102
Drive unit one arm drive 24 84103



20

Pos. Description Art. no.
1-3 Widening kit cpl 24079
1 Screw M6x40 MC6S zink plated
2 Locking nut M6
3 Widening plate

Widening kit

3

2
1



21

Pos. Description Art. no.
1-3 Crutch and cane holder cpl 28932
2 Screw MC6LS 6x14 SW=5 black
3 Scuare nut high M6

Crutch and cane holder

3

2

1



22

Pos. Description Art. no.
1-4 Attachment positioning belt 28933
1 Attachment positioning belt
2 Screw M6x35 MF6S 10.9
3 Locking nut M6
4 Washer 6.4x12x1.6 Zn8/P4

Attachment positioning belt

1

3

4

2


	Button 1: 


